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Appendix A: DTS Bandwidth
Test Result
DTS BW
TestMode Antenna Frequency[MHZz] MHzZ] FL[MHZ] FH[MHZ] Limit{MHZz] Verdict
z
BLE_1M Ant1 2402 0.71 2401.63 2402.34 0.5 PASS
BLE_1M Ant1 2440 0.72 2439.62 2440.34 0.5 PASS
BLE_1M Ant1 2480 0.73 2479.62 2480.34 0.5 PASS
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Appendix B: Occupied Channel Bandwidth
Test Result
Channel
Test Mode Antenna OCB [MHZz] FL[MHZ] FH[MHZ] Limit{MHZz] Verdict
Frequency[MHZz]
BLE_1M Ant1 2402 1.035 2401.4765 2402.5115 - -
BLE_1M Ant1 2440 1.047 2439.4685 2440.5155 - -
BLE_1M Ant1 2480 1.039 2479.4725 2480.5115 - -
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Test Graphs
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Appendix C: Maximum conducted output power
Test Result Peak
Peak Peak EIRP
Frequency Gain EIRP
Test Mode Antenna Power Powe Limit . Limit Verdict
[MHZz] [dBi] [dBm]
[dBm] [dBm] [dBm]
BLE_1M Ant1 2402 4.66 <30.00 1.41 6.07 <36 PASS
BLE_1M Ant1 2440 4.62 <30.00 1.41 6.03 <36 PASS
BLE_1M Ant1 2480 4.16 <30.00 1.41 5.57 <36 PASS
Test Result Average
EIRP
Frequency AV Power | AV Power Gain EIRP
Test Mode Antenna o . Limit Verdict
[MHz] [dBm] Limit [dBm] [dBi] [dBm]
[dBm]
BLE_1M Ant1 2402 4.60 <30 1.41 6.01 <36.00 PASS
BLE_1M Ant1 2440 3.93 <30 1.41 5.34 <36.00 PASS
BLE_1M Ant1 2480 3.47 <30 1.41 4.88 <36.00 PASS
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Appendix D: Maximum power spectral density
Test Result
TestMode Antenna Frequency[MHZz] Result[dBm/3kHz] Limit[dBm/3kHz] Verdict
BLE_1M Ant1 2402 -10.37 <8.00 PASS
BLE_1M Ant1 2440 -11.93 <8.00 PASS
BLE_1M Ant1 2480 -12.42 <8.00 PASS




(CV© CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2024-0065-RF1-A1

Page 7 of 15

Test Graphs
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Appendix E: Conducted Spurious Emission
Test Result
Freq Range Ref Level Result Limit .
TestMode | Antenna Frequency[MHZz] Verdict
[Mhz] [dBm] [dBm] [dBm]
BLE_1M Ant1 2402 0~Reference 4.51 4.51 PASS
BLE_1M Ant1 2402 30~1000 4.51 -57.28 <-15.49 PASS
BLE_1M Ant1 2402 1000~26500 4.51 -47 <-15.49 PASS
BLE_1M Ant1 2440 0~Reference 3.86 3.86 --- PASS
BLE_1M Ant1 2440 30~1000 3.86 -55.4 <-16.14 PASS
BLE_1M Ant1 2440 1000~26500 3.86 -46.5 <-16.14 PASS
BLE_1M Ant1 2480 0~Reference 3.29 3.29 --- PASS
BLE_1M Ant1 2480 30~1000 3.29 -57.72 <-16.71 PASS
BLE_1M Ant1 2480 1000~26500 3.29 -47.01 <-16.71 PASS
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Appendix F: Band edge measurements

Test Result
TestMode Antenna | ChName Frequency[MHz] Ref Level[dBm] Result[dBm] Limit[dBm] Verdict
BLE_1M Ant1 Low 2402 4.44 -43.21 <-15.56 PASS
BLE_1M Ant1 High 2480 3.35 -46.51 <-16.65 PASS




@V© CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2024-0065-RF1-A1

Page 13 of 15

Test Graphs

Spectrum mv: Spectrum :%:
Ref Level 20.00 dBm Offset 8.86 dB @ RBW 100 kHz Ref Level 20.00 d&m  Offset 9.06 dB @ RBW 100 kHz
| Att 30de SWT 758ps @ VBW 300kHz Mode Auto FFT |& Att 30dB SWT 948 ps @ VBW 300kHz Mode &uto FFT
@ 1Pk View @ 1Pk View
M1[1] 4.44 dBm| M1[1] 3.35 dBm
10 d 2.4016970 GHz| 10de 2.479780 GHz|
o m2[1] —42.@%rmm bt M2[1] -49.27 dBm
0dBm 2.40000} \GHZ 0 dern h 2.483500 GHz|
-10 dBm ’ \ -10 dBm ‘ \
D1 -15.560 dBm = D1 -16.650 dBrm
-20 dBm / \ -20 dBm { ‘l
-30 dém k -30 dBm ! l
-40 dBm -40 dBm T
M2 2 ;W M3
A PRr 4 Moy, iy il PRI Yo 4 ih | A PO T O AT o, iyl st A LN g, o
A T e e, B
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 2.35 GHz 691 pts Stop 2.405 GHz Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker Marker
Type | Ref \ Trc| X-value \ Y-value | Function | Function Result l Type | Ref | Trc \ X-value | Y-value \ Function \ Function Result
M1 1 2,401697 GHz ‘ 4,44 dBm M1 1‘ 2,47978 GHz 3.35 dBm
M2 1 2.4 GHz | -42.80 dBm M2 1| 2.4835 GHz -49.27 dim
M3 1 2.39 GHz | -51.26 dBm M3 1 2.5 GHz -48.78 dém
14 1 2,3999783 GHz | -43.21 dBm M4 1] 2,490754 GHz -46.51 dBm
—
‘ J( ] |
Date: 28.AUG.2024 16:3 Date: 28.UG.2024 16:46:42

BLE_1M-Ant1-2402-PASS

BLE_1M-Ant1-2480-PASS



@Vb CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2024-0065-RF1-A1

Page 14 of 15

Appendix G: Duty Cycle

Test Result
Transmission Transmission Duty Cycle
TestMode Antenna Frequency[MHZz] . .
Duration [ms] Period [ms] [%]
BLE_1M Ant1 2402 0.41 0.63 65.08
BLE_1M Ant1 2440 0.41 0.63 65.08
BLE_1M Ant1 2480 0.41 0.63 65.08
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